CERTIFIED MATERIAL TEST REPORT
CUSTUMER SHIP 70 CUSTOMER BELL TO GRADE T SHAPE 528 Pagdd
SOPORTE LOGISTICO EN DISTRIBUC GENDAU CORSA S APIDE CV 992/572-50 Wide Flange Beam / § 3 244 200 X 35.9
02 715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN
Metico CD SAHAGUYHGO 43900 40007 30,720 LB SOBSIAI4:
Tfexivn .
SALES ORDER ' SPECIFICATION  DATE ot REVISION
230806/000380 ASTUASTIM
ACIHADIIMAL
BILL OF LADING DATE ASTM a1t
1327-0000049923 QB8.082013
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COMMENTS / NOTES

The above figures are certified chemical and
the USA. Wa
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QUALITY DHRECTDER

phiysical test records as conialeed in the parmanest records of com
certify that these date are correc) snd in complisace with specified requiraments. CMTR compli
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pany. This material, including the billels, was melted and manufuctored in
eg with EN 10204 3.1.




